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QUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO FNIO204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BEWW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GNEN IN ONE OR MORE OF THE 

FOLWWING STANDARDS LAST EDlTLON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON RWUlSliDS ESTABLECIDOS M UNO O MAS DE LOS SIGUIENTES 

ESTANDARES U L ~ M A  EDICII~N) 

APi 598 - VALVE MSPECTION AND TESTING AP16D - PIPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSI B16-10 - FACE TO FACE AND END M END DlMENSlONS OF VALVES ANSIBI6-11 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDMG ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC061A08MAB830000M 
(Código) 

Description 6" Fig. 5202 F UT WCB, API TRIM No.8 830000M 
Dcsnip~i6n CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WTIA LOW EMISSION CONTROL (SO PPM'S M.) W A L W l T A S W l S í R A D A  CON CONn<OLDE BAJAS 
EMISIONES PUCITWAS (50 PPM'S W.) ) 

MECHANICAL TESTS (PROP. MECMCAS) 

( CHEMICAL COMPOSITION f%l COMPOSICI~N QUlMICA (%) 1 TENS YIELD ELG RED BHN 1 
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PRESSüRE TEST 
(PRUEBAS DE PRESION) 
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CFRTIFICADO POR: CERTWIED BY : 
lEi.m> DECALIDAD Q U W T Y  ASSURANCE 

J 
KPSI KPSI % )ó 
m a  IST 2ND 3R0 AV0 

74.82 45.10 29 52 152 

78.44 41.18 35 54 153 

74.82 45.24 27 46 167 

I . , 
ITEM HEAT No. MATERIAL 

(PARTE) ( C O M A )  (ASTM) 
BODY WK13424 ASTMA-216WCB 

CUERW 

BONNET WH29695 ASTM A-216IWCB 
BONEiE 

WEDGE W H Z ~ S S I  ASTM A-ZI~IWCB 
DISCO 

C P S v Mn Si Ni Cr M0 CU Cb 
0.211 0.930 0.031 0.019 0.428 0.032 0.042 0.004 0.039 0.001 

Nomlizated to (Nomiizado a) 930 Temmr 10 (Tem~le al  650 Enfriado en a&. 
0.194 0.898 0.029 0.016 0.463 0.040 0.078 0.018 0.035 0.005 

Nomlizaied Lo (Nomialiddo a) 920 Temwr lo  (Temple a) 650 Cooled in air. (Enfriado en sire.) 
0.215 0.950 0.036 0.013 0.427 0.058 0.050 0.011 0.035 0.001 

Nomlizated to (Nomalirado a) 930 Temmr to (Temple a) 650 Enfriado en a&. 


